FLAT WASHER 5/16" x 1"

SLIT LOCK WASHER 5/16"

SCREW
8 x 3/4"

SOCKET BUTTOM SCREW
5/16" x 1"
DETAIL C

FIGURE B

GROUP
5

STEP 1

1.- ALIGN THE RAILS TO THE PLATFORM,
THE METAL SUPPORT MUST BE ALIGNED
THE HOLES

) £ ASSEMBLING INSTRUCTIONS ! SCREW 8x 3/4'
I-IFD6212QUEEN

FIGURE A

STEP 2

2.- WHEN THE RAILS ARE ALIGNED INSERT
THE SCREWS AS SHOWN IN DETAIL A AND
B, FIRT THE PLATFORM SIDE AND THEN
THE HEADBOARD SIDE

ITEM # DESCRIPTION

BUTTOM SOCKET SCREW 5/16" x 1"

FLAT WASHER 5/16"

SLIT LOCK WASHER 5/16"

— |00 |00 |00 |00 |FHe

A~ WN

ALLEN KEY 1/4"




FLAT WASHER 5/16" x 1"

SLIT LOCK WASHER 5/16"

SOCKET BUTTOM SCREW
5/16" x 1"

FIGURE D

STEP 3

3.- INSERT THE CENTRAL CROSSBAR AS
FIGURE F SHOWN IN FIGURE F AND PLACE THE
SUPPORT LEGS IN TO THE CROSSBAR

ITEM # DESCRIPTION

@ ASSEMBLING INSTRUCTIONS ] SUTOM SO BT SomtW 518 T
FLAT WASHER 5/16"

— | 00| 00| 00|00 |FH

N WiIN

ALLEN KEY 3/16"

wup/ I-IFD6212QUEEN SLIT LOCK WASHER 5/16"



STEP 4

4.- WHEN THE SUPPORTS LEGS AND THE
CROSSBAR ARE IN THE RIGHT PLACE IS
TIME TO PLACE THE SLATS THEM OVER
THE RAILS AS SHOW IN FIGURE G

FIGURE G

ASSEMBLING INSTRUCTIONS
I-IFD6212QUEEN

ITEM # DESCRIPTION #
1P1J036 SCREW 8 x 3/4" 8
1TOR0O08 BUTTOM SOCKET SCREW 5/16" x 1" 8
TRONOO3 FLAT WASHER 5/16" 8
TRONOT1 SLIT LOCK WASHER 5/16" 8
THER251 ALLEN KEY 3/1¢6" 1




	Hoja1
	Vista de dibujo1
	Vista de dibujo2
	Vista de dibujo5
	Vista de dibujo6
	Vista de detalle C (1 : 6)

	Hoja2
	Vista de dibujo9
	Vista de dibujo10
	Vista de dibujo12
	Vista de detalle E (1 : 6)
	Vista de dibujo15

	Hoja3
	Vista de dibujo16


